



TEST CERTIFICATE #

| NAME OF CUSTOMER | | INVOICE NO | NIL | | |
|------------------------------|--|--|-------------|--------|--------------------|
| Internal Testing | | DATE | 16.9.2021 | | |
| PART DESCRIPTION | | PO.NO. | | | |
| VCI JELLY 1368 MIL PRF 16173 | | | | | |
| S. No. | CHARACTERISTIC | SPECIFICATION | OBSERVATION | METHOD | UNITS |
| 1 | Solid content in state delivered | 38-40 | 40 | ----- | % |
| 2 | Drop point of the solvent free product | 56-58 | 58 | ----- | °C |
| 3 | Specific gravity (20°C) of the solvent free Product | 0.85-1.0 | 0.935 | ----- | GM/CM ³ |
| 4 | Rust Inhibiting effect (a)7 days in aerosol chamber at 45°C (b)As in (a)but1% of sodium chloride solution is atomized of the water mist. | (a) No traces of rust detectable (b) No traces of rust detectable | Pass | ----- | °C/% |
| 5 | Supply application method | To be applied with a brush | OK | ----- | ----- |
| 6 | Removability with solvents | Pass | Pass | | |

Certified That the particulars given above are true and correct as per the tests performed by the undersigned.

**Hi Tech International,
UNIT-8,RAMGARH-SAHNEWAL,RAMGARH,LDH, INDIA.
Email: quality@rustx.net**

Testing Performed By: RS